G T S Global United Technology Services Co., Ltd.

Report No.: GTS2023030476F01

TEST REPORT

Applicant: rengiu xinmaizhong auto parts co.ltd

Address of Applicant: Dajiang Village, Liangzhao Town, Renqiu City, Hebei Province,
China

Manufacturer/Factory:  rengiu xinmaizhong auto parts co.ltd

Address of Dajiang Village, Liangzhao Town, Rengiu City, Hebei Province,
Manufacturer/Factory: ~ China
Equipment Under Test (EUT)

Product Name: Air -warm Parking heater switch
Model No.: XMZ-M4
FCC ID: 2BAZM-XMZM4

Applicable standards: FCC CFR Title 47 Part 15 Subpart C Section 15.231
Date of sample receipt: April 12, 2023

Date of Test: April 13, 2023-May 11, 2023

Date of report issued: May 12, 2023

Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Robinson Luo

Laboratory Manager
This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver.
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4 Test Summary

Report No.: GTS2023030476F01

Test Item Section in CFR 47 Result
Antenna Requirement 15.203 Pass
Conduction Emission 15.207 N/A
Field strength of the Fundamental Signal 15.231 (b) Pass
Spurious Emissions 15.231 (b)/15.209 Pass
20dB Bandwidth 15.231 (c) Pass
Deactivation Testing 15.231 (a)(1) Pass

Pass: The EUT complies with the essential requirements in the standard.

N/A: Not applicable.

4.1 Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB Q)
Radiated Emission 200MHz-1GHz 3.9679dB (2)
Radiated Emission 1GHz-18GHz 4.29dB (2)
Radiated Emission 18GHz-40GHz 3.30dB (2)
T onerline:Contueted 0.15MHz ~ 30MHz 3.440B @
Emission
Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.
N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 4 of 22
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5 General Information
5.1 General Description of EUT

Report No.: GTS2023030476F01

Product Name: Air -warm Parking heater switch

Model No.: XMZ-M4

S/N: N/A

Test sample(s) ID: GTS2023030476-1

Sample(s) Status: Engineer sample

Operation Frequency: 433.92MHz

Modulation technology: ASK

Antenna Type: PCB Antenna

Antenna gain: -5.716dBi(declare by applicant)

Power supply: DC 6V(2 x DC3V “CR2025” Button Cell)

Global United Technology Services Co., Ltd.

N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 5 of 22
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Report No.: GTS2023030476F01

Test mode

Transmitting mode Keep the EUT in transmitting mode. The new battery used

Per-test mode.

We have verified the construction and function in typical operation, The EUT was placed on three different
polar directions; i.e. X axis, Y axis, Z axis. which only the worst case was shown in this test report and defined

as follows:
Axis X Y Z
s T e Strength(dBuV/m) 79.54 82.65 80.31
5.3 Description of Support Units
None.
5.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383.

e |IC —Registration No.: 9079A

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered by

Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration
No.: 9079A.

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP). LAB CODE:600179-0

b

Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

No0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China

Tel: 0755-27798480

Fax: 0755-27798960

5.6

Other Information Requested by the Customer

None.

S

Additional Instructions
EUT Software Settings:

Mode Continuously transmitter by manufacturer, power set default

Global United Technology Services Co., Ltd.

N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 6 of 22
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6 Test Instruments list

Report No.: GTS2023030476F01

Radiated Emission:

. Inventory Cal.Date Cal.Due date
| T E M f M | No.
tem est Equipment anufacturer odel No N L o) T iR
1 M Sg:;mAb“eerCho'C ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July 02, 2020 | July 01, 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | April 21, 2023 | April 20, 2024
- y SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9168 GTS640 | March 20, 2023 [March 19, 2025
Double -ridged SCHWARZBECK
5 ST MESS-ELEKTRONIK BBHA 9120 D GTS208 | June 12,2022 |June 11, 2023
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June 23, 2022 |June 22, 2023
4 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | April 21, 2023 | April 20, 2024
9 Coaxial Cable GTS N/A GTS211 | April 21, 2023 | April 20, 2024
10 Coaxial cable GTS N/A GTS210 | April 21,2023 | April 20, 2024
11 Coaxial Cable GTS N/A GTS212 | April 21, 2023 | April 20, 2024
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | April 21, 2023 | April 20, 2024
e AFS33-18002
13 Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June 23,2022 |June 22, 2023
14 Band filter Amindeon 82346 GTS219 | June 23,2022 |June 22, 2023
15 Power Meter Anritsu ML2495A GTS540 June 23, 2022 | June 22, 2023
16 Power Sensor Anritsu MA2411B GTS541 June 23, 2022 | June 22, 2023
17 wYioeangRade Rohde & Schwarz CMWS500 GTS575 | April 21, 2023 | April 20, 2024
Communication Tester
18 Splitter Agilent 11636B GTS237 June 23, 2022 | June 22, 2023
19 Loop Antenna ZHINAN ZN30900A GTS534 Nov. 29, 2022 | Nov. 28, 2023
20 Broadband Preamplifier SCHWARZBECK BBV9718 GTS535 April 21, 2023 | April 20, 2024
AL Rlgitand SCHWARZBECK BBHA 9170 GTS579 | Oct. 16,2022 | Oct. 15, 2023
hornantenna
22 Amplifier TDK PA-02-02 GTS574 Oct. 16, 2022 | Oct. 15, 2023
23 Amplifier TDK PA-02-03 GTS576 Oct. 16, 2022 | Oct. 15, 2023
57 iapans -2 5 128; SPECIUN Rohde & Schwarz FSP GTS578 | June 23,2022 |June 22, 2023
Analyzer
25 | Amplifier(1GHz-26.5GHz) HP 8449B GTS601 April 21, 2023 | April 20, 2024
Global United Technology Services Co., Ltd.
N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 7 of 22
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Report No.: GTS2023030476F01

RF Conducted Test:

. 3 Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. T (ra
1 MXA Signal Analyzer Agilent N9020A GTS566 April 21, 2023 April 20, 2024
2 EMI Test Receiver R&S ESCI7 GTS552 April 21, 2023 April 20, 2024
3 Spectrum Analyzer Agilent E4440A GTS536 April 21, 2023 April 20, 2024
4 WG Dectol Stundl Agilent N5182A GTS567 | April 21, 2023 April 20, 2024
Generator
5 FRG AR Sigis Agilent E4428C GTS568 | April 21, 2023 April 20, 2024
Generator
6 USB RF Power Sensor DARE RPR3006W GTS569 April 21, 2023 April 20, 2024
7 RF Switch Box Shongyi RFSW3003328 GTS571 April 21, 2023 April 20, 2024
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 April 21, 2023 April 20, 2024
Chamber
General used equipment:
E Inventory Cal.Date Cal.Due date
| T E M f M | No.
tem est Equipment anufacturer odel No K6 EabPaaSy) s
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 April 24, 2023 | April 23, 2024
2 Barometer KUMAO SF132 GTS647 July 26, 2022 | July 25, 2023

Global United Technology Services Co., Ltd.
N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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7 Test results and Measurement Data

Report No.: GTS2023030476F01

7.1 Antennarequirement

Standard requirement: ‘ FCC Part15 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

EUT Antenna:

The antenna is PCB antenna, reference to the appendix Il for details.

Global United Technology Services Co., Ltd.

N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 9 of 22
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7.2 Radiated Emission Method

Report No.: GTS2023030476F01

Test Requirement:

FCC Partl5 C Section 15.231 (b)& Section 15.209

Test Method:

ANSI C63.10:2013

Test Frequency Range:

9kHz to 6000MHz

Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak 200Hz 600Hz Quasi-peak
150KHz-30MHz Quasi-peak 9KHz 30KHz Quasi-peak
30MHz-1GHz Quasi-peak | 120KHz | 300KHz | Quasi-peak
Peak 1MHz 3MHz Peak
Above 1GHz
Peak 1IMHz 10Hz Average
Limit: Frequency Limit (dBuV/m @3m) Remark
(Field strength of the 433.92MHz 180006833 APeak V%Iule
fundamental signal) : veldge vals
Limit: ‘ Field Strength of
(Spurious Emissions) Rilidaimeel fieane gy FI?lIJCri\dSetlrn?gr%EZIOf LTy
P (it (microvolts/meter) Shiiagtan
(microvolts/meter)
40.66-40.70 2250 225
70-130 1250 125
130-174 1250 to 3750** 125 to 735
174-260 3750 375
260-470 3750 t012500 375 to 1250
Above 470 12500 1250
Frequency Class B(dBuV/m @3m)
(MH2z) Peak Average
Above 1000 74 54

Or The maximum permitted unwanted emission level is 20 dB below the
maximum permitted fundamental level whichever limit permits higher field
strength.

Test setup: Below 30MHz

Test Antenna

A

Tum Table ...

Tum Table.

< §0cm > -

J=— | Receiver. |

Below 1GHz

Global United Technology Services Co., Ltd.
N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 22
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Report No.: GTS2023030476F01

Tum Tahlc_l_ I EUI‘]

<S0cm>| | =

o

Tumn Table-

Test Antenna. |

<lm .. 4m >,

W

VX

=

Receiver H Preamplifier: I/

Above 1GHz

Tum Tablev -

<150cm >,

V)

| S
Test Antenna-
[
<Im .. 4m>v]

v

i

l Receiver: H Preamplifier+

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details
Test environment: Temp.: 25°C ‘ Humid.: ‘ 50% ‘ Press.: ‘ 1 010mbar
Test results: Pass

Global United Technology Services Co., Ltd.
N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 11 of 22




GTS

Measurement data:
7.2.1 Field Strength of The Fundamental Signal

Report No.: GTS2023030476F01

Peak value:
Read Antenna | Cable Preamp s Over
Eigauency Level Factor Loss Factor povel Limrt g Limit polarization
MH BuV BuV
MH2) | aBuvy | (@em) | (dB) e o WUV SaBLRI o - ST
433.92 90.68 16.39 3.02 30.00 80.09 100.83 -20.74 Horizontal
433.92 93.24 16.39 3.02 30.00 82.65 100.83 -18.18 Vertical
Average value:
Peak Value Average value imit Li
Frequency Duty cycle g Limit Line Over Limit (dB) | Polarization
(MHz) (dBuV/m) factor (dBuV/m) (dBuVv/m)
433.92 80.09 -6.65 73.44 80.83 -7.39 Horizontal
433.92 82.65 -6.65 76.00 80.83 -4.83 Vertical
Remarks:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

Average value:

Average value=Peak value + Duty Cycle Factor

Calculate Formula:

Duty cycle factor=20 log(Duty cycle)

Duty cycle=on time/100 milliseconds or period, whichever is less

T on time =18.6(ms)

T period =40(ms)

Test data:

Duty cycle=0.465

duty cycle factor=-6.65

Test plot as follows:

"= Feysight Spectrum Analyser - Suegt SA

Marker 3 A 40.0000 ms o F

PHO: Wide ——
IFGain:Low

oy

TG 09:06:02 PM Apr 19, 2023
Avg Typs: Log-Pwr
Trig: Free Run
1 Atten: 20 dB Select Marker
—_— »
S 3
) X

10 dBlc Ref 10.00 dBm

i

¥ gy UV

JJ.

c LR _Hadi\l\
Center 433.920000 MHz
#VBW 300 kHz

I
I

Normal

i) LN LR

"= Feyuight Spectium Analyaes - Swept SA

Marker 3 A 850,000 ps

PNO: Wide —— 111g: Free Run
[FGainow _Atten: 20 dB

0 dBidi Ref 10.00 dBm

‘ “
i J i
Al ¥ et | 1y | Uiy )(Jqur S tull

Center 433.920000 MHz

#VBW 300 kHz

Properties».

More
10f2

Global United Technology

Services Co., Ltd.
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Report No.: GTS2023030476F01

7.2.2 Spurious Emissions

Measurement data:

9 kHz ~ 30 MHz
The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB

lower than the limit line per 15.31(0) was not reported.

Global United Technology Services Co., Ltd.

N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 13 of 22
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Report No.: GTS2023030476F01

Below 1GHz:
Mode: Transmitting mode Polarization: Horizontal
100Leve! (dBuV/m) Federal strength
90 Federal strength
80
70
60 g
50 r
I
40 l
30 7 »}Jm
20&&“‘)’} i L 5 ,N-‘J L"M
10 A M*,MWTV”
030 50 100 200 500 1000
Frequency (MHz)
R s Read Antenna Cable Preamp Level Cimitbne Over
(I\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarity
(dBuV) (dB/m) (dB) (dB) (dB)
40.14 37.18 13.50 0.66 30.00 21.34 40.00 -18.66 QP
69.85 31.27 10.53 0.94 30.00 12.74 40.00 -27.26 QP
127.22 44.05 11.65 141 30.00 27.11 43.50 -16.39 QP
186.44 31.40 9.93 1.77 30.00 13.10 43.50 -30.40 QP
271.33 28.75 12.22 2.23 30.00 13.20 46.00 -32.80 QP
785.09 27.13 22.43 4.40 30.00 23.96 46.00 -22.04 QP
Frequenc Iliee\?:l A;;ec?:ra ?_‘325 Pprzstrgf Level Limit Line | Over Limit | polarizatio
y (MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) n
867.84 56.64 23.51 4.73 30.00 54.88 80.83 -25.95 Peak
Frequenc Level Duty cylcle Average Level Limit Line o o o WY
y (MHz) | (dBuV/m) factor (dBuV/m) B~ e - L (). Rolduzaral
867.84 54.88 -6.65 48.23 60.83 -12.60 Average

Global United Technology Services Co., Ltd.

N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 22
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Report No.: GTS2023030476F01

Mode: Transmitting mode Polarization: Vertical

Level (dBuVim) Federal strength

100
90
Federal strength
80
70
60
50 g ||
40
2
30 J R Neve
20 - ‘ = | s
mﬂ“wfr'w’ W-"‘W{Nﬂfﬁ LJN.L“. mwﬁT*‘“’W
USU 50 100 200 500 1000
Frequency (MHz)
e Read Antenna Cable Preamp Raont Lt EiGe Over
(l\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarity
(dBuV) (dB/m) (dB) (dB) (dB)
38.89 34.16 13.33 0.65 30.00 18.14 40.00 -21.86 QP
90.54 38.29 8.66 111 30.00 18.06 43.50 -25.44 QP
128.11 47.08 11.71 1.42 30.00 30.21 43.50 -13.29 QP
216.02 37.06 10.09 1.93 30.00 19.08 46.00 -26.92 QP
324.46 31.03 13.30 2.49 30.00 16.82 46.00 -29.18 QP
651.94 28.33 20.11 3.92 30.00 22.36 46.00 -23.64 QP
Frequenc E:jedl AS;eC?:ra (I:_?)Zf Plzrzstrgf Level Limit Line | Over Limit | polarizatio
y (MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) n
867.84 48.93 23.51 4.73 30.00 47.17 80.83 -33.66 Peak
Frequenc Level Duty cylcle Average Level Limit Line an N
y (MHz) | (dBuV/m) factor (dBuV/m) B R T . - FD anZag
867.84 47.17 -6.65 40.52 60.83 -20.31 Average

Global United Technology Services Co., Ltd.
N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTS2023030476F01

Above 1G:
Mode: Transmitting mode Polarization: Horizontal
80 Level (dBuVim)
T0
60
50
40
3 4
30! 2 Mmﬁ EWW
R T L —————— L, b pag b bt
20
10
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq [Eeadinz Intenna Cable Preamp Limit Over
level factor loss factor lewel level limit  Eemark
MHz dBu¥ dB/m dB dB dBu¥/m  dBu¥/m dE

1065, 000  37.94 24. 52
1706. 000  36. 81 26. 66
2445, 000 37.87 a7.53

.02 35.7h 28. T4 T4. 00 -45.26 Peak
. 40 36. 32 28. Bb T4. 00 -48.45 Peak
. 96 36,89 3L, 47 74. 00 -42.53  Peak

PO IR TR o e o |

3406, 000 37,77 28. 40 . 64 7. 34 32, 47 74. 00 -41.53  Pesak
3810, 000  323.01 20,58 .91 37,38 29, 04 74.00 -44,.91 Peak
4716.000  31.41 31,07 .57 37.70 28,35 74.00 —44. 65  FPeak

Global United Technology Services Co., Ltd.

N0.123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 16 of 22
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Report No.: GTS2023030476F01

Mode: Transmitting mode Polarization: Vertical
30 Level (dBuVim)
T0
60
50
40
R
1 2 3 4
30huss *WWWWMW
20
10
1000 2000, 3000. 4000. 5000. 6000
Frequency (MHz)
Freq [Feading UAInterma Cable Preamp Limit Over
level factor loss= factor level level limit Eemark
MHz dBu¥ dE/m dB dB dBu¥/m  dBu¥V/m dE
1056, 000  38.19 24, 60 2.07 356. 80 29,06 T4.00 -44.94  Feak
1810, 000  37.06 25. 82 2. 49 36, 38 28,99 T4.00 -45.01 Peak
2710.000  35.46 28.01 3. 17 37,10 29,54 74.00 -44.46 Peak
3170, 000 35.76 28. 40 3. 54 37,32 30, 43 74,00 -43,87 Peak
3380. 000  36.73 28.40 3. 64 37,34 31.43 74.00 -42.87 Peak
4455, 000  31.18 30.63 4,38 37.549 28. 60 74.00 -45.40 Peak
Remarks:

2. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
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GTS

Report No.: GTS2023030476F01

7.3 20dB Occupy Bandwidth

Test Requirement:

FCC Partl5 C Section 15.231 (c)

Test Method:

ANSI| C63.10:2013

Limit: The bandwidth of the emission shall be no wider than 0.25% of the center
frequency for devices operating above 70 MHz and below 900MHz. For
devices operating above 900 MHz, the emission shall be no wider than
0.5% of the center frequency. Bandwidth is determined at the points 20 dB
down from the modulated carrier.

Test setup: Spectrum Analyzer

e o o
A OO
Y Y |
- == E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results: Pass
Measurement Data
Test Frequency (MHz) 20dB bandwidth (kHz) Limit (MHz) Result
433.92 57.43 1.0848 Pass

Note: Limit= Fundamental frequencyx0.25%

433.92x0.25%=1.0848MHz

Test plot as follows:
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Report No.: GTS2023030476F01

== Keysight Spectrum Analyzer - Occupied BW. =]l (]
AC SENSE:INT] ALIGN OFF 01:15:31 AM Apr13, 2023
- < Lt AmptdlY Scale

X RF
Ref Value 10.0 m Center Freq: 433.920000 MHz Radie Std: None
Trig: Free Run Avg|Held:>10/10
i #Atten: 20 dB Radio Device: BTS Ref Value
10.00 dBm

Attenuation’
[20 dB]

Scale/Div
10.0 dB

Center 433.920000 MHz Span 500 kHz
#Res BW 10 kHz #VBW 30 kHz sweep 4.8 ms|
Occupied Bandwidth Total Power 4.46 dBm e raeves|
65.739 kHz
Transmit Freq Error -8.262 kHz % of OBW Power 99.00 %
. ||
x dB Bandwidth 57.43 kHz x dB -20.00 dB
More
10f2

STATUS

MG
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GTS

7.4 Deactivation Testing

Report No.: GTS2023030476F01

Test Requirement:

FCC Partl5 C Section 15.231 (a)(1)

Test Method:

ANSI| C63.10:2013

Receiver setup:

RBW=1MHz, VBW=1MHz, span=0Hz, detector: Peak

Limit:

Not more than 5 seconds

Test setup:

Spectrum Analyzer

e o
Al e o
e o

e o
oo

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement data:

Frequency Duration of each TX Limit Result
(MHz) (ms) (second)
433.92 150.9 <5.0 Pass
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GTS

Test plot as follows:

Report No.: GTS2023030476F01

7] ] Ao
Marker 1 A 0 ms Avg Type: Log-Pwr
P Trig: Free Run

Atten: 20 dB

A 304

ST ar—

Center 433.920000 MHz Span 0 Hz,
Res BW 100 kHz #VBW 300 kHz Sweep 10.00 s (1001 pts),

l |18y suous () U2|dB
1108/
Y S A

ATUS

09:02:18 PM Agr 13, 2023

_ SelzclMu‘kﬁ
9

Normal

&
Avg Type: Log-Pwr

e T T

Center 433.920000 MHz

Res BW 100 kHz #VBW 300 kHz a X ofr
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GTS

Report No.: GTS2023030476F01

8 Test Setup Photo

Reference to the Appendix | for details.

9 EUT Constructional Details

Reference to the Appendix Il for details.
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